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MOWERS, ELECTRIC - 90 AND 96

John Deere Electric 90 Mower John Deere Electric 96 Mower
1972 Model (Serial No. 1001-10000) 1975 Model (Serial No. 30001-55000)
1973 Model (Serial No. 10001-11704) 1976 Model (Serial No. 55001- )
1974 Model (Serial No. 11705-13204)

EXPLANATION OF SERIAL NUMBER LISTING

An individual serial number is assigned to each mower. On machines built after June 1974, this
number consists of thirteen letters, numbers, or spaces. The first letter indicates the “family of machine”
(mower); the next three numbers or letters, the “model or machine designation”; the letter in the fifth
position indicates the “model year”. This is followed by a space (for computer purposes) and a six-digit
serial number and the letter “M” denoting Horicon as the factory of manufacture. When ordering parts,
use only the six-digit serial number. When writing about or filling out warranty claims, use all thirteen
numbers, letters and spaces shown on the mower serial number plate.

. ; Machine Designation
l ‘l’ Serial Number
A 096 D t_ 30001 M-——-Factory Designation (Horicon Works)
Family (Mower) T one space

Model Year (D = 1975; E = 1976; etc.)

Serial number information is listed parenthetically to show on which machines each part can be used.
These listings are explained by the following examples.

B ) The part can be used on all machines.
(000000- ) The part can be used on all machines beginning with the serial number listed.
( -000000) The part can be used on all machines up to and including serial number listed.
(000000-000000) The part can be used on all machines between and including the serial numbers
listed.

Where XXXXXX's are listed in place of a serial number it indicates a serial number change was made
but the exact serial number had not been established when the catalog went to press.

AN EXPLANATION OF CHANGE INDICATOR LINE

New and revised information is identified by vertical lines marked on the left-hand margin of revised
pages. These lines indicate changes affecting the ordering of parts.

S| UNITS OF MEASURE

Because John Deere sells its products world-wide, U.S. units of measure are shown with their
respective Metric equivalents throughout this parts catalog. These equivalents are Sl (International
System) Units of Measure.

(Specifications and design subject to change without notice)
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MOWERS, ELECTRIC - 90 AND 96

ALPHABETICAL INDEX - CONTINUED

PAGE PAGE
T R R ORISR s h 17
SHIFTER LEVER HOUSING ... .........coooveeinn.n. 11
SHIETER RODS. 7. e W . 2 e e 2 17
SHADUD. ... 05 S YR T RbeR e i e o - h
SOLENOIDS ( 40600)) & s NE 24
SOLENGIDS @D00T-11I08 e v .o i 25
SOLENOIDS (11705- b et S 26
SIECHlGiGEAl o e o e 13
S TCERNG WHEER B e 13
SWITCH MAIN (11705- Jaowe MG . v 26
SWITCH, MAIN ( -10000). ... . .. e T 24
SWITCH, MAINSI0001-11704) . =5 oo ieeeenn, 2B
SWITCH, MOWER ( AGNO)T ) s PR
SWITCH, MOWER (10001-11704) ...................... 25
SWITCH, MOWER (11705- T S e 26
SWITCH, NEUTRAL-START ( oo ... 24
SWITCH, NEUTRAL-START (10001-11704) .. ........... 25
SWITCH, NEUTRAL-START (11705- R, o 26
1
TREFHONT - - e e
THECREReT o e e oL e RIS 14
TRACTION DRIVE BELT ( T e G SRR
TRACTION DRIVE BELT (10001- e R R
TRACTHEN MR 5 e e i e et 2T
TRANSAXLEGEAR CASE ASSEMBLY.................. 15
w
WHEEL, FRONT ........... G R T R 13
WHEEL, GAUGE, MOWER ..... Luioll Su i 4.8 00 A9
WHEELBEAR: . oie ey coon 7 e s Vi
WHEEESSTEERING == f - . =T T
WIRING HARNESS, MAIN ( 0000 24
WIRING HARNESS, MAIN (10001-11704) ... ... ... .. 25
WIRING HARNESS, MAIN (11705- e T
WIRING HARNESS, MOTORS ( So0ee). .o 98
WIRING HARNESS, MOTORS (10001- e e 29
MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN US.A. 3



M21971F

KEY

oSN AsWN

s,
(=]

LA
M =

il ol sl e sl ol

N
o

FRAME, BATTERY BOX AND CONSOLE

M21971F \ o®
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SERIAL NO.

- 10000
10001-11704
11705-

-11704
11705-

- 10000
10001 -

-1500
1501 -
1501-

10001- 11704
11705-

11705-
11705-
11705-
11705-
11705-
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DESCRIPTION

BOX, BATTERY

BOX, BATTERY

BOX, BATTERY

BOLT, RD. HD., 5/16" X 3/4" (4 USED)
WASHER, LOCK, 5/16" (17 USED)

WASHER, 11/32" X 11/16" X 0.060" (8 USED)
NUT, 5/16" (19 USED)

SCREW, SELF-TAPPING, NO. 8 X 3/8" (3 USED)
CAP, CONSOLE

BUSHING, PLASTIC

LATCH, LEVER

LATCH, LEVER

SCREW, MACH., 1/4" X 5/8" (2 USED)
WASHER, LOCK, 1/4"

CONSOLE

LABEL, INSTRUCTION

LABEL, INSTRUCTION

KIT, FOOT-TREAD (INCLUDES R.H. AND L.H. TREADS)
SUPPORT, AXLE, REAR (2 USED)

NUT, 3/8" (6 USED)

WASHER, LOCK, 3/8" (6 USED)

SCREW, CAP, 3/8" (6 USED)

PLATE, HITCH

SCREW, CAP, 3/8" X 1" (2 USED)

BOLT, RD HD., 5/16" X 5/8" (2 USED)

SCREW, CAP, 5/16" X 5/8" (5 USED)

ROD, SUPPORT, SHROUD

PIN, COTTER, 3/32" X 3/4" (2 USED)
GROMMET (2 USED)

EDGING, VINYL (10 FT. (3.048 M) LONG) (CUT AS REQUIRED)
GROMMET (2 USED) (SUB. FOR M46492)
EDGING, VINYL (10 FT. (3.048 M) LONG) (CUT AS REQUIRED)
DECAL, ELECTRIC SYSTEM (ELECTRIC 90)
DECAL, ELECTRIC SYSTEM (ELECTRIC 90)
DECAL, ELECTRIC SYSTEM (ELECTRIC 96)
SCREW, CAP, 5/16" X 1" (2 USED)

WASHER, 11/32" X 1" X 0.060" (4 USED)
WASHER, FIBER, 11/32" X 1" X 0.060" (4 USED)
WASHER, FIBER, 11/32" X 41/64" X 0.060" (2 USED)
DECAL, CUTTING HEIGHT

FRAME

KIT, FRENCH AND ENGLISH DECAL

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN US.A.



SEAT, SHROUD AND CONTROL PANEL

20 JD 5274

M15143
M15143
KEY PART NO. SERIAL NO. DESCRIPTION
1 M 46350 ( - ) SHROUD
I 2 AM 34065 ( = ) SEAT (SUB. AM36845)
3 AM 34654 ( = ) PANEL, CONTROL (SUB. FOR AM33983)
4 M 46603 ( i ) DECAL, INSTRUCTION
5 M 46435 ( -1500 ) COVER, CONTACTORS (WITH M46632 LABEL)
M 46795 { 1501- ) COVER. CONTACTORS
6 M 46632 ( -1500 ) LABEL, COVER, CONTRACTOR
7 24H 1287 ( 2 ) WASHER, 9/32" X 5/8" X 0.060" (4 USED)
8 19H 1227 ( - ) SCREW, CAP, 1/4" X 1/2" (4 USED)
9 AM 33917 ( -1500 ) PLATE, HINGE
AM 34262 (  1501- ) PLATE, HINGE
10 M 44395 ( Y ) BOLT, MOUNTING, HOOD (3 USED)
11 12H 291 { - ) WASHER, LOCK, INTERNAL-TOOTH, 5/16" (3 USED)
12 14H 785 ( - ) NUT, 5/16"
13 19H 1731 ( s ) SCREW, CAP, 3/8" X 1" (4 USED)
14 24H 1718 ( = ) WASHER, 13/32" X 1-5/8" X 0.134" (4 USED)
15 24H 1176 ( = ) WASHER, 13/32" X 1-1/4" X 0.090" (4 USED)
16 AM 34077 ( -1500 ) PLATE, SUPPORT
M 46353 [ 1601 ) PLATE, SUPPORT
17 M 46382 ( - ) STRIP, TRIM, RH. (JOHN DEERE ELECTRIC 90)
M 46383 ( = ) STRIP, TRIM, L.H. (JOHN DEERE ELECTRIC 90)
M 80100 ( - ) STRIP, TRIM, R.H. (JOHN DEERE ELECTRIC 96)
M 80101 ( - ) STRIP, TRIM, L.H. (JOHN DEERE ELECTRIC 96)
18 M 46717 ( - ) BUTTON, PLUG
19 M 47182 ( - ) CLIP, SEAT (SERVICE ONLY)
( = )

DECAL, LEAPING DEER

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN US.A.



CLUTCH ASSEMBLY AND TRACTION DRIVE BELT

(SERIAL NO. -10,000)
M12605
20
=10

KEY  PART NO. SERIAL NO. DESCRIPTION

1 M 46379 - SHEAVE, DRIVEN

2 224 776 - SCREW, SOCKET-HEAD SET, 5/16" X 7/16" (2 USED)

3 26H 11 - KEY, WOODRUFF, 3/16" X 5/8"

4 22H 975 - SCREW, SOCKET-HEAD SET, 5/16" X 5/16"

5 M 47389 - SHEAVE, DRIVE (SUB. FOR M46268)

6 AM 34713 - GUIDE, BELT (SUB. FOR AM34078)

7 12H 303 WASHER, LOCK, 5/16" (3 USED)

8 19H 1900 SCREW, CAP, 5/16" X 3/4"

9 M 46394 ROD, MOTOR CLUTCH

10 11H 211
11 M 46374
12 24H 1219

PIN, COTTER, 1/8" X 3/4" (4 USED)
SPACER
WASHER, 7/16" X 1" X 0.075" (2 USED)

13 19H 1801 SCREW, CAP, 3/8" X 2"

14 M 46387 ROD, CLUTCH

15l 11004 PIN, DRILLED

16 17047 A SPRING

17 M 46366 HOOK, SPRING

18 M 44509 PAD, PEDAL

19 AM 33966 PEDAL, CLUTCH

20 M 46398 SHAFT, CLUTCH

el 16931 PIN, SPRING LOCKING (2 USED)
2 L 209 T CLEVIS

23 M 46391 ARM, CLUTCH PIVOT

24 M 40691 WASHER, SPRING

25 24H 1224 WASHER, 11/32" X 1" X 0.060"

26 14H 812
27 - 12H 304
28 M 47439
29 19H 1732
30 14H 611
31 24H 1303

NUT, 3/8"

WASHER, LOCK, 3/8"

PLATE, MOTOR FACE (SUB. FOR M46266)
SCREW, CAP, 3/8" X 1-1/4"

NUT, JAM, 5/16"

WASHER, 13/32" X 11/16" X 0.060" (4 USED)

32 AM 33257 SHEAVE, IDLER
33 M 46758 BELT, TRACTION DRIVE
34 12H 298 WASHER, LOCK, 3/8"

—— i e S e T, Pl T P, P P, T, P, P, o, S, o, P, (P, P, s, (i, e, e, s, S, P, P, S, e, s,
e e e e e e e e e e e e e e e e e e e ! e e e S S e e S e e e S e S

35 14H 812 NUT, 3/8"

6 MOWERS, ELECTRIC - 90 AND 96 PC-1279 (23—Jm-77} LITHO IN US.A.



M15144

KEY  PART NO.
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(SERIAL NO. 10,001-

DESCRIPTION

SHEAVE, DRIVEN

SCREW, SET, 3/8" X 5/8" (2 USED)
KEY, WOODRUFF, 3/16" X 5/8"
GUIDE, BELT
WASHER, LOCK, 5/18" (3 USED)
NUT, 5/16" (2 USED)

PIN, COTTER, 1/8" X 3/4" (4 USED)
ROD, MOTOR CLUTCH
SCREW, CAP, 3/8" X 2"

WASHER, 7/16" X 1" X 0.075" (2 USED)
SPACER

ROD, CLUTCH

PIN, DRILLED

PAD, PEDAL

PEDAL, CLUTCH

SHAFT, CLUTCH

PIN, SPRING LOCKING (2 USED)
CLEVIS

ARM, CLUTCH PIVOT

WASHER, SPRING

WASHER, 11/32" X 1" X 0.060"
NUT, 3/8"

WASHER, LOCK, 3/8"

HOOK, SPRING

HOOK, SPRING

SPRING

SCREW, CAP, 5/16" X 3/4"

PLATE, MOTOR FACE

PLATE, MOTOR FACE

BELT, TRACTION DRIVE

WASHER, 11/32" X 1" X 0.134" (2 USED)

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN US.A

N



M12607
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BRAKE ASSEMBLY
(SERIAL NO. -10,000)

PART NO.
M 47442
24H 1287
M 40333
A 4546 R
M 46359
M 46446
14H 785
M 46447
11H 21
AM 33967
M 44509
M 45915
AM 34023
24H 1224
W 11955
L 1142 C
11 296
M 46366
M 40839
M 46377
A 11318
AM 33974
AM 33980
M 46494
M 46386

s e s, P, s, S, T, T, S, S, T, T, T, T, S, e, S, o, S,

SERIAL NO.

e T (R T R R e (R e GO R S N e o S

e e e e e e e e e e e e e e’ e e e e e e e e e e

DESCRIPTION

BOLT, SHOULDER, 5/16"
WASHER, 9/32" X 5/8" X 0.060"
NUT, ELASTIC STOP, 1/4"
SPRING

ARM, BRAKE (2 USED)

PIVOT, BRAKE

NUT, 5/16" (2 USED)

ROD, BRAKE

PIN, COTTER, 1/8" X 3/4" (3 USED)
PEDAL, BRAKE

PAD, PEDAL

HANDLE, BRAKE LOCK LEVER
LEVER, BRAKE LOCK
WASHER, 11/32" X 1" X 0.060" (2 USED)
NUT, LOCK, 5/16"

SPRING

PIN, COTTER, 1/8" X 1"

HOOK, SPRING

SPRING

DRUM, BRAKE

RING, SNAP (2 USED)

BAND, BRAKE

SUPPORT, BRAKE

SPACER

PIN

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN USA.



BRAKE ASSEMBLY

(SERIAL NO. 10,001- )
M12608

KEY PART NO. SERIAL NO. DESCRIPTION

1 M 44957 ( - ) HOLDER, SPRING

2 M 47354 ( - ) NUT, ADJUSTING

3 11H 206 ( - ) PIN, COTTER, 3/32" X 3/4" (2 USED)
4 M 47186 ( - ) ROD, BRAKE

5 AM 33967 ( - ) PEDAL, BRAKE

6 M 44509 ( - ) PAD, PEDAL

7 M 45915 ( - ) HANDLE, BRAKE LOCK LEVER

8 AM 34023 ( - ) LEVER, BRAKE LOCK

9 24H 1224 ( - ) WASHER, 11/32" X 1" X 0.060" (2 USED)
10 W 11955 ( - ) NUT, LOCK, 5/16"

11k 1142 C ( - ) SPRING

12 11H 216 ( 5 - ) PIN, COTTER, 3/16" X 1"

13 M 47428 ( - ) STRAP, BRAKE SPRING

14 17047 A ( - ) SPRING

15 M 47316 ( - ) PAD, BRAKE (2 USED)

16 M 47319 ( - ) DISK, BRAKE

17 M 47317 ( - ) PLATE, BRAKE PAD

18 AM 34620 ( - ) HOLDER, BRAKE PAD

19 M 41028 ( - ) PIN, DOWEL (2 USED)

20 M 47318 ( - ) LEVER, BRAKE

21 M 63277 ( - ) NUT, LOCK, 5/16"-24 (2 USED)

22 H 29175 ( - ) SPRING

23 M 40699 ( - ) NUT, LOCK, 5/16"-18

24 19H 1791 ( - ) SCREW, CAP, THREAD-CUTTING, 1/4" X 1-1/4" (2 USED)

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN US.A.



SHIFT LEVER

M15145
M15145
KEY PART NO. SERIAL NO. DESCRIPTION
1 M 40005 ( - ) KNOB
2 AM 33991 ( -10000 ) LEVER, SHIFT
AM 34655 ( 10001 - ) LEVER, SHIFT
3 M 46434 ( 5 ) ROD, TRANSFER
4 11H 2114 ( o ) PIN, COTTER, 1/8" X 3/4" (2 USED)
5 M 46436 ( e ) EXTENSION, TRANSMISSION LEVER
6 11H 239 ( = ) PIN, COTTER, 5/32" X 1" (2 USED)
7 19H 1813 ( = ) SCREW, CAP, 5/16" X 5/8" (2 USED)
8 12H 303 ( = ) WASHER, LOCK, 5/16" (2 USED)
9A AM 33990 ( -11704 ) SHAFT, PIVOT
9B AM 34652 ( 11705- ) SHAFT, PIVOT (SUB. AM33990)
10 14H 785 ( - ) NUT, 5/16"
10 MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN USA.



SHIFT LEVER HOUSING

M10872
B Cﬁ
"
s ¢\' 10
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2 —6
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9 T 8
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mi0872 é@
KEY PART NO. SERIAL NO. DESCRIPTION
1 M 46660 ( - ) LEVER, SHIFT
ey ( - ) HOUSING, SHIFT LEVER (SUB. AM30905)
3 M 46684 ( - ) SCREW, CAP, SOCKET-HEAD, 1/4" X 1-3/4" (3 USED)
4 M 41026 ( - ) SEAL, RUBBER
5 34H 284 ( - ) PIN, SPRING, 3/16" X 1-1/4"
6 M 41448 ( - ) KEEPER, SHIFT LEVER (SUB. AM30905)
7 M 41029 ( - ) RING, SNAP, SHIFT LEVER
8 M 40349 ( - ) GASKET, SHIFT LEVER HOUSING (2 USED)
9 M 46661 ( - ) BLOCK, RISER
10 AM 30905 ( - ) KIT, SHIFT LEVER HOUSING

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN US.A.
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LIFT LEVER AND ADJUSTING ROD

M10873

KEY PART NO. SERIAL NO. DESCRIPTION

1 M 41001 ( - ) KNOB

2 14H 812 ( £ ) NUT, 3/8"

3 37H 42 ( - ) SCREW, SELF-TAPPING, NO. 10 X 3/8"

24H 1283 ( - ) WASHER, 7/8" X 1/2" X 0.048" +

4 M 46416 ( . ) PLATE

5 E 10417 ( = ) SPRING

6 M 63440 ( - ) NUT, LOCK, 3/8"

7 M 46493 ( - ) ROD, ADJUSTING

8 M 46370 ( - ) PIVOT

9 AM 33969 ( - ) STOP, LIFT

10 M 46438 ( - ) LEVER, LIFT

11 F 2948 ( - ) GRIP, HANDLE

12 M 46439 ( - ) PIVOT, LIFT

13 14H 1033 ( - ) NUT, CROWN, 3/8"

14 J 16931 ( - ) PIN, SPRING LOCKING (2 USED)

15 M 40753 ( % ) PIN, DRILLED (2 USED)

16 AM 33977 ( - ) CABLE, LIFT

17 M 46388 ( - ) PULLEY

18 M 46389 ( - ) SHAFT, PULLEY

19 11H 216 ( - ) PIN, COTTER, 3/16" X 1"

20 14H 812 ( - ) NUT, 3/8" (2 USED)

21 M 46390 ( - ) CLEVIS, LIFT

12 MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN USA.



LIFT LEVER AND ADJUSTING ROD

M10873
\ s
M10873

KEY  PART NO. SERIAL NO. DESCRIPTION

1 M 41001 ( - ) KNOB

2 14H 812 ( = ) NUT, 3/8"

3 37H 42 ( - ) SCREW, SELF-TAPPING, NO. 10 X 3/8"

24H 1283 { = ) WASHER, 7/8" X 1/2" X 0.048" »

4 M 46416 ( - ) PLATE

5 E 10417 ( . ) SPRING

6 M 63440 ( = ) NUT, LOCK, 3/8"

7 M 46493 ( - ) ROD, ADJUSTING

8 M 46370 ( = ) PIVOT

9 AM 33969 ( . ) STOP, LIFT

10 M 46438 ( - ) LEVER, LIFT

Tk 2948 R ( - ) GRIP, HANDLE

12 M 46439 ( - ) PIVOT, LIFT

13 144 1033 ( - ) NUT, CROWN, 3/8"

14 J 16931 ( - ) PIN, SPRING LOCKING (2 USED)
15 M 40753 ( : ) PIN, DRILLED (2 USED)

16 AM 33977 ( . ) CABLE, LIFT

17 M 46388 ( = ) PULLEY

18 M 46389 ( - ) SHAFT, PULLEY

19 11H 216 ( - ) PIN, COTTER, 3/16" X 1"
20 14H 812 ( - ) NUT, 3/8" (2 USED)
21 M 48390 ( - ) CLEVIS, LIFT

12 MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN US.A.



STEERING GEAR, FRONT WHEEL, TIRE AND AXLE

M21972F

o
)
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KEY PART NO.

=

M 46707
| M 81572
M 46708
M 81486

o Wn

(

(

(

24H 1391 (
M 41531 (
25H 98 (
41529 (
32687 (
19H 1731 (

14H 812 (
12H 304 (

8 M 45262 (
9 14H 774 (
10 12H 304 (
| 11 AM 32686 (
12 M 40514 (
13 AM 33919 ﬁ
(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

- 1500
1501 - 10000
10001 -
-10000
- 10000
- 10000
- 10000

~
»=Z
=

14 J0 9L
15 AM 32683
18 H - 33811
17 AM 32682
18 M 41522
19 M 41361
20 AM 32717
21 M 41552
22 M 44606

M 80366
23 AM 30795
24 AM 32692
25 189H 1815
26 24H 1183
27 AM 32680
28 M 47067

e e el TR R D TR R I i

apanantf,
Muaeie

N

M21972F

DESCRIPTION

) TRANSFER, STEERING WHEEL

) INSERT, STEERING WHEEL

) CAP, STEERING WHEEL HUB

) WHEEL, STEERING (SUB. FOR AM34162 AND M80710)
) WASHER, 25/32" X 1-5/8" X 0.060"

) PIN, GROOVE

) PIN, GROOVE, TYPE A

) PIN, GROOVE, 1/4" X 1-3/4"

) PLATE, GEAR SUPPORT

) SCREW, CAP, 3/8" X 1" (2 USED)

) NUT, 3/8" (2 USED)

) WASHER, LOCK, 3/8" (2 USED)

) BUSHING, PLASTIC

) NUT, JAM, 3/8" UNF (4 USED)

) WASHER, LOCK, 3/8" (4 USED)

) GEAR, STEERING (SUB. AM36998)

) RING, SNAP (4 USED)

) AXLE ASSEMBLY

) FITTING, GREASE, STRAIGHT, 1/4" (4 USED)
) SPINDLE, L.H.

) NUT, LOCK, 1/2"

) SPINDLE, R.H.

) BEARING, WHEEL (4 USED)

) WASHER, SPINDLE (2 USED)

) WHEEL, FRONT (2 USED)

) CAP, SPINDLE (2 USED)

) TIRE, GOODYEAR (11 X 4.00-5) TRACTION-TERRA TREAD (2 USED)
) TIRE, GOODYEAR (11 X 4.00-5) SOFT-TRACTION TREAD (2 USED)
) STEM, VALVE

) ROD, TIE (2 USED)

) SCREW, CAP, 1/2" X 1-1/4"

) WASHER, 25/32" X 1-3/4" X 0.105"

) SHAFT, STEERING

) BUSHING, NYLON

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN US.A.
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M15147

KEY  PART NO.

M 40719
| M 47467
M

80368

2 AM 30346
3R 27434
4 A 15498
5 24H 1746
6 AM 33596
FaRall. e
B8A AM 34181
AM 34532

8B AM 34991
9 M 40636
10 24H 1797
=03k 1hy2
12 oM 47013
13 12H 303
14 M 40699

— i s s s, o o, S, o, e, e, o, o, e,

SERIAL NO.

- 10000
10001-11704
11705-
11705-
11705-

-11704

-11704

-11704

-11704

e e e e e S g S S ! e " e e g

REAR WHEEL, TIRE AND HUB

M15147

DESCRIPTION

TIRE, GOODYEAR, 16 X 6.50-8 (TRACTION TERRA-TREAD) (SUB. M80368)

TIRE, GOODYEAR, 16 X 6.50-8 (CUSTOM EXTRA-TRACTION TERRA-TREAD)
(SUB. M80368)

TIRE, GOODYEAR, 16 X 6.50-8 (SOFT TRACTION-TREAD) (2 USED)

STEM, VALVE

RING, RETAINING (2 USED)

NUT, WHEEL, 7/16" (6 USED)

WASHER, 25/32" X 1-1/8" X 0.120" (2 USED)

WHEEL, REAR (2 USED)

KEY, 3/16" X 2.40" (4.762 X 60.96 MM) (CUT FROM H64373 KEY STOCK)

HUB, WHEEL (2 USED)

HUB, WHEEL (2 USED)

HUB, WHEEL (2 USED)

SPACER (2 USED)

WASHER, 25/32" X 1-1/2" X 0.060" (USE AS REQUIRED)

BOLT, ROUND HEAD, 7/16" X 1" (6 USED)

SCREW, CAP, 5/18" X 1-3/4", HIGH-STRENGTH (2 USED)

WASHER, LOCK, 5/16" (4 USED)

NUT, LOCK, 5/16" (2 USED)

14

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN USA



M21973F

26A

o/)—

1 M 46680

2 A 11318
3 AM 34150
4 M 46647
5 AM 34141
6 M 46679
7 M 40374
8 AM 34148
9 AM 34147
10 19H 1905
11 12H 3063
12 AM 34140
AM 34619

13 15H 638
14 AM 34149
15 M 46681
16 M 46682
117 M 46657
18 M 46676
19 M 46646
20 M 46645
21 AM 34151
22 AM 34143
23 M 46683
24 M 41028
25 AM 34146
26A M 46380
26B M 48415
27 M 46648
28 M 46675
29 AM 34142
30 14H 812

31 19H 1731

AM 33973
AM 34533

AM 34993

‘—h’-‘“-\d—-.;—qn—\-‘ﬂ-“--ﬂ—h“-“'ﬁhﬁAﬁﬁﬁaﬁﬁﬁﬁﬁﬂﬁﬂ-\—nﬂﬁ'—uﬁﬂﬁﬂﬂ—\ﬁﬁ

(

TRANSAXLE GEAR CASE ASSEMBLY AND INPUT SHAFT

SERIAL NO.

8
g

10001

byt TR R LT R SN T e A R e e el T R e S8 IR SRR RO

11704

~J
(=]
.

-10000
10001-11704

11705-

16—&623
17T—S M21973F
DESCRIPTION
SEAL, OIL
RING, SNAP

BEARING, BALL

BEARING, BRONZE

BEARING, NEEDLE

SEAL, OIL

SEAL, OIL (2 USED)

BEARING, NEEDLE

HOUSING, AXLE, RH (INCLUDES AM34148)

SCREW, CAP, 5/16" X 1" (10 USED)

WASHER, LOCK, 5/16" (10 USED)

CASE ASSEMBLY (INCLUDES AM34141, M46645, M46646 AND M46647)

CASE ASSEMBLY (INCLUDES AM34141, M46645 AND M46647)

PLUG, PIPE, 1/8"

BEARING, THRUST

SHAFT, INPUT

PINION, INPUT

RING, RETAINING (SUB. B30491)

WASHER, THRUST

BEARING, BRONZE (2 USED)

BEARING, BRONZE (2 USED)

BEARING, NEEDLE

COVER ASSEMBLY, TRANSAXLE (INCLUDES AM34151 AND M46645)

SCREW, CAP, SOCKET-HEAD, 1/4" X 1-1/4" (8 USED)

PIN, DOWEL (4 USED)

HOUSING, AXLE, LH (INCLUDES AM34148)

BRACKET, TRANSMISSION

BRACKET, TRANSMISSION

BEARING, BRONZE

GASKET, CASE AND COVER (2 USED)

PLATE, CENTER (INCLUDES M46646 AND M46648)

NUT, 3/8"

SCREW, CAP, 3/8" X 1"

WASHER, LOCK, 3/8"

TRANSMISSION COMPLETE

TRANSMISSION COMPLETE (SUB. AM34993, TWO AM34991, TWO M40636, TWO
R27434, TWO 24H1746, FOUR 24H1797, AND H64373 KEY STOCK (CUT
TO LENGTH)

) TRANSMISSION COMPLETE

-._r\_—-.._n._n...-.—v-._—-_--.—-_.-_r-._n..-._m_r-..—-_n_—-._aun_n_—u..-‘_u_—vv-_.-_—a_—\._-_n_—v-_n_—

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN USA.
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M10877

M10877

DIFFERENTIAL AND REVERSE IDLER ASSEMBLY

=
AXY \\O‘
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KEY  PART NO. SERIAL NO. DESCRIPTION
§8 T | 45328 ( - ) RING, SNAP (SUB. U17408)
2 M 45324 ( - ) GEAR, BEVEL (2 USED)
3 M 46650 ( -11704 ) AXLE, R.H.
M 48408 ( 11705- ) AXLE, RH.
4 M 40378 ( - )  WASHER, THRUST
5 34H 283 ( - ) PIN, SPRING, 3/16" X 1-1/8"
6 M 46652 ( = ) PIN, DRIVE
7 M 46672 ( - ) SHAFT, IDLER, REVERSE
8 M 46673 ( - ) SPACER, IDLER, REVERSE
9 M 46671 ( - ) IDLER, REVERSE
10 M 46651 ( -11704 ) AXLE, LH.
M 48409 ( 11705- ) AXLE, L.H.
11 M 46649 ( - ) BEARING, BRONZE (2 USED)
12 AM 34144 ( - ) GEAR, DIFFERENTIAL (INCLUDES TWO M46649)
13 M 46653 ( - ) WASHER, THRUST
14 M 45325 ( - ) PINION, BEVEL (2 USED)
16 MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN USA.



COUNTERSHAFT GEARS, SHIFTER RODS, AND FORKS

M12613
M12613

KEY PART NO. SERIAL NO. DESCRIPTION

1 R 32507 ( i ) RING, SNAP

2 M 46659 ( = ) ROD, SHIFTER (2ND AND 3RD SPEEDS)

3 M 11021 ( L ) FORK, SHIFTER

4 M 40350 ( 2 ) SPRING (2 USED)

5 M 40351 ( = ) BALL (2 USED)

6 M 46674 ( : ) STOP, SHIFTER

7 M 46656 ( = ) ROD, SHIFTER (1ST AND REVERSE SPEEDS)
8 M 46666 ( = ) GEAR, SPUR (12 TEETH)

9 M 46665 ( = ) GEAR, SHIFTING (1ST. AND REVERSE SPEEDS)
10 M 46664 ( % ) GEAR, SHIFTING (2ND AND 3RD SPEEDS)
11 M 46663 ( -10000 ) SHAFT, SHIFTER AND BRAKE

M 47288 ( 10001- ) SHAFT, SHIFTER AND BRAKE

12 M 46655 ( - ) SHAFT, IDLER

13 M 40361 ( : ) GEAR (16 TEETH)

14 M 46662 ( 2 ) GEAR, BEVEL (33 TEETH)

15 M 46677 ( : ) WASHER, THRUST

16 AM 34149 ( : ) BEARING, THRUST

17 M 46676 ( = ) WASHER, THRUST

18 M 46669 ( = ) GEAR, COUNTERSHAFT (25 TEETH)

19 M 46668 ( - ) GEAR, COUNTERSHAFT (34 TEETH)

20 M 46667 ( - ) GEAR. COUNTERSHAFT DRIVE (39 TEETH)
21 M 46654 ( - ) BEARING, BRONZE (2 USED)

22 AM 34145 ( s ) SLEEVE, COUNTERSHAFT (INCLUDES TWO M46654)
23 M 46670 ( 3 ) KEY, COUNTERSHAFT

24 M 40378 ( - ) WASHER, THRUST

25 26H 11 ( - ) KEY, WOODRUFF

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN USA.



M17102

M17102

KEY  PART NO.

1 AM 34188
2 M 46443
3 M 44103
4 03H 1268
5 M 40699
6 AM 34522
7 M 47030
8 . Tl 286
9 M 45562
10 M 40461
15 111 21
12 M 44541
13 M 42228
14 M 40753
15 M 40839
16A M 46366
16B 11H 216
17 AM 34672
18 J 16931
8 P 10256
M 40753
20 M 45847
21 M 45030
22 14H 812
14H 813
23 12H 336
24 24H 1303
24H 1325
25 03H 1519
03H 1686
26 M 47031
27 24H 1305
28 M 47280
*SEE KEY 17

* *

SERIAL NO.
-10000

- 10000

-10000

-10000
10001 -
10001 -
10001 -

e S e St St St et St i e Y et e et e e

e e e e e e et e e e e S e e

MOWER DECK

DESCRIPTION

GUARD, CHUTE (INCLUDES DECALS)

DECAL, "CAUTION"

DECAL, "WIDTH OF CUuT"

BOLT, ROUND-HEAD, 5/16" X 3/4" (3 USED)

NUT, ELASTIC STOP, 5/16" (3 USED)

GUARD, CHUTE (INCLUDES DECALS)

SPRING

PIN, COTTER, 1/8" X 1"

PIN, REAR MOUNTING

PIN, SPRING LOCKING

PIN, COTTER, 1/8" X 3/4" (2 USED)

ROD, TRANSFER

YOKE

PIN, DRILLED, 3/8" X 1-1/4"

SPRING

HOOK

PIN, COTTER, 3/16" X 1"

DECK WITH DECALS (INCLUDES ALL PARTS MARKED WITH AN ASTERISK)
(SUB. FOR AM33909)

PIN, SPRING LOCKING

PIN, DRILLED, 3/8" X 1-3/8"

PIN, DRILLED, 3/8" X 1-5/16"

DECAL, "CAUTION"

PIN, FRONT MOUNTING (2 USED)

NUT, 3/8"

NUT, 7/16"

WASHER, LOCK, INTERNAL-EXTERNAL TOOTH, 7/16"

WASHER, 13/32" X 11/16" X 0.060"

WASHER, 15/32" X 59/64" X 0.060"

BOLT, ROUND-HEAD, 3/8" X 1"

BOLT, ROUND-HEAD, 7/16" X 1-1/4"

NUT, ELASTIC JAM, 3/8"

WASHER, 13/32" X 13/16" X 0.060"

DECAL, "CAUTION"

18
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M17103

KEY  PART NO.

M

03H
12H
14H
AM
24H
AM
M

M

M

11H
10A M

10B AM
11 14H
12 12k
13 24H
14 03H

nN =

Co~NonsWw

40213
1268
303
785
33911
1308
33718
46935
40659
41644
218
46271
34264
812
304
1305
1519

M17103

SERIAL NO.

I PR e R R I T

-1500
-1500
1501 -
1501-
1501 -
1501-
1501-

s S, T T, S, S, T, S, T o, S P, £,

ROLLERS AND GAUGE WHEELS

e e e e e S S e et e et e e e !

DESCRIPTION

ROLLER, REAR, 4" (10.16 CM) WIDE
BOLT, ROUND-HEAD, 5/16" X 3/4" (2 USED)
WASHER, LOCK, 5/16" (2 USED)

NUT, 5/16" (2 USED)

BRACKET, ROLLER

WASHER, 13/32" X 1" X 0.134" (2 USED)
WHEEL, GAUGE, 5" (12.70 CM) (2 USED)
WASHER, SPRING (2 USED)

BOLT, GAUGE WHEEL (2 USED)
ROLLER, FRONT, 7" (17.78 CM) WIDE
PIN, COTTER, 3/16" X 1-1/2"

SHAFT, FRONT ROLLER

SHAFT, FRONT ROLLER

NUT, 3/8"

WASHER, LOCK, 3/8"

WASHER, 13/32" X 13/16" X 0.060"
BOLT, ROUND-HEAD, 3/8" X 1"

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN US.A.
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M11317

Y

SO aEW N—=

w oo

M11317

PART NO.

AM

35175
46357
46794
46352
33965
63300
33997

1900

1948

1136
785
786

33998
30768

e ——" o, e o, o, e, e, o,

BATTERY, BATTERY COVER AND CABLES

SERIAL NO.

6 (RED)

DESCRIPTION

BATTERY, 12-VOLT, HIGH-CAPACITY (SUB. FOR AM33995) (3 USED)

COVER, BATTERY (WITH M46352 LABEL)

COVER, BATTERY

LABEL, "BATTERY MAINTENANCE"

HOLD-DOWN, BATTERY

STRAP, TIE (3 USED)

CABLE, BATTERY, POSITIVE (RED)

SCREW, CAP, 5/16" X 3/4" (6 USED)

SCREW, CAP, 1/4" X 3/4" (NEGATIVE TERMINALS, PRESTOLITE BATTERY
ONLY) (3 USED)

WASHER, 11/32" X 11/16" X 0.060" (6 USED)

NUT, 5/168" (6 USED)

NUT, 1/4" (NEGATIVE TERMINALS, PRESTOLITE BATTERY ONLY) (3 USED)

CABLE, BATTERY, GROUND

CABLE, BATTERY (BETWEEN BATTERIES) (2 USED)

20
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M13053

TO NEGATIVE
BATTERY
TERMINAL

M13053

KEY  PART NO. SERIAL NO.

AM 34779
M 46940
37H 42
AM 34352
M 46351
M 46716
AM 34778
AM 34348
24H 1287
107 12l = agd
11 14H 786

WO~ W =

13 AM 34695
14 AM 34694
15 14H 631
16 120 245
17 21H 1161
18 AM 34777
19 AM 34349
20 AM 34776

P e e i S S, i, i, S, T, T, S, P S S B P, P, £ e

PR e N e 1 O N A R N e D

23 M 47761
. AM 34634

BATTERY CHARGER
(ELECTRIC 90, SERIAL NO. -11,704)

DESCRIPTION

CORD, CHARGER (AC LEAD) (SUB. FOR AM34353)
CLAMP, CABLE (2 USED)

SCREW, SELF-TAPPING, NO. 10 X 3/8" (2 USED)

BOX, CHARGER (SUB. AM34634 CHARGER COMPLETE)
DECAL

KNOB (INCLUDES SET SCREW)

LIGHT, INDICATOR (INCLUDES SPEED NUT) (SUB. FOR AM34351)
TIMER, CONTROL (INCLUDES NUT AND WASHER)
WASHER, 9/32" X 5/8" X 0.060" (2 USED)

WASHER, LOCK, 1/4" (2 USED)

NUT, 1/4" (4 USED)

WIRE, RED (22 GAUGE)

FUSE ASSEMBLY

BOARD, CIRCUIT (SUB. FOR AM34347)

NUT, NO. 10-32 (2 USED)

WASHER, LOCK, INTERNAL NO. 10 (4 USED)

SCREW, MACHINE, NO. 10 X 1/2" (2 USED)

HARNESS, WIRING (SUB. FOR AM34354)

TIMER, BOOST

TRANSFORMER AND RECTIFIER (SUB. FOR AM34346)
WIRE, NEGATIVE (54" (1.372 M) LONG - 16 GAUGE)
WIRE, TRANSFORMER (4" (101.6 MM) LONG - 16 GAUGE)
NUT, SPEED

BATTERY CHARGER, COMPLETE (SUB. AM35888)

e e e e e e e e et e e S e et et Nt et e St st et

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN US.A.
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M15176

KEY PART NO.

AM
37H
M

M

AM
24H
12H
14H
AM
11 AM
21H
12H
14H
AM
AM
M

AM
AM

AM

-
SO~ A WN =

L N R AT G —y
O~ EWN

34779
42

o, i o, i, e, P, o, o, o, e, e, S, e, S, o, o,

M15176

SERIAL NO.

BATTERY CHARGER

(ELECTRIC 90, SERIAL NO. 11,705- )

e e e e T e e S N S S S Y S e o e e

DESCRIPTION

CORD, CHARGER (AC LEAD)

SCREW, SELF-TAPPING, NO. 10 X 3/8" (2 USED)

BOX, CHARGER (SUB. AM34935 CHARGER COMPLETE)

DECAL

KNOB (INCLUDES SET SCREW)

INDICATOR, CHARGE (INCLUDES SPEED CLIP)

WASHER, 9/32" X 5/8" X 0.060" (4 USED)

WASHER, LOCK, 1/4" (4 USED)

NUT, 1/4" (4 USED)

TIMER, CHARGE (INCLUDES NUT AND WASHER)

FUSE ASSEMBLY

SCREW, MACHINE, NO. 10 X 1/2" (4 USED)

WASHER, LOCK, INTERNAL NO. 10 (6 USED)

NUT, NO. 10-32 (4 USED)

BOARD, CIRCUIT

TRANSFORMER ASSEMBLY

CLAMP, NYLON CABLE (2 USED)

HEAT SINK AND RECTIFIER ASSEMBLY

KIT, WIRE (INCLUDES ALL INTERNAL WIRING HARNESSES) (NOT
ILLUSTRATED)

CHARGER COMPLETE (SUB. AM35888)

22
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M17104

KEY
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MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

PART NO.

AM
21H
12H
AM

21H

34779
1335
295
36170
80086
36171
631
63300
49851
36172
84167
36169
42

80209
28077
36174
36173

1161
35888

s ey, o S, P, S, S, S o, o, P, P, P P, i, S, e

SERIAL NO.

BATTERY CHARGER
(ELECTRIC 96, SERIAL NO. 30001- )

>12

DESCRIPTION

CORD, CHARGER (AC LEAD) :

SCREW, MACHINE, NO. 10 X 5/16" (3 USED)
WASHER, LOCK, INTERNAL-TOOTH, NO. 10 (6 USED)
TIMER

KNOB, TIMER

AMMETER (INCLUDES MOUNTING BRACKET AND HARDWARE)
NUT, NO. 10 (6 USED)

STRAP, TIE (2 USED)

DECAL, CHARGER

HEAT SINK (INCLUDES HARDWARE AND INSULATOR)
FUSE (30 AMP)

LEADS, NEGATIVE AND POSITIVE

SCREW, SELF-TAPPING, NO. 10 X 3/8" (4 USED)
RESISTOR, 12 WATT

FUSE (10 AMP)

TRANSFORMER ASSEMBLY

CONDENSOR

SCREW, MACHINE, NO. 10 X 1/2" (3 USED)
CHARGER, BATTERY, COMPLETE

e e e e e S S e St S e gt ! S St St St

LITHO IN US.A.
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M21974F

MAIN WIRING HARNESS
(SERIAL NO. -10,000)

g 15
20

M21974F \21

KEY PART NO. SERIAL NO. DESCRIPTION

1 AM 33993 ( A ) HARNESS, MAIN WIRING

2 AM 34039 ( z ) DIODE

3 AM 33986 ( . ) SWITCH, MOWER

4 M 46821 ( : ) NUT, FACE

5 M 40718 ( . ) KEY. IGNITION

6 24H 1806 ( " ) WASHER, 37/64" X 7/8" X 0.036"

7 M 46820 ( g ) NUT, FAGE

8 AM 33985 ( i ) SWITCH MAIN

9 M 60871 ( 2 ) STRAP, TIE

10 AM 33994 ( - ) SWITCH, NEUTRAL-START

11 37H 42 ( 2 ) SCREW, SELF-TAPPING, NO. 10 X 3/8" (2 USED)
12A AM 33992 ( -1500 ) PLATE, CONTACTOR

12B M 46792 [ 1501- ) PLATE. CONTACTOR

13 14H 785 ( . ) NUT, 6/16" (4 USED)

14 244 1136 ( . ) WASHER, 11/32" X 11/16" X 0.060" (2 USED)
15 24H 1224 ( - ) WASHER, 11/32" X 1" X 0.060" (4 USED)

16 M 41394 ( . ) WASHER, FIBER, 11/32" X 1" X 0.060" (4 USED)
17 124 303 ( i ) WASHER, LOCK, 5/16" (5 USED)

18 19H 1813 ( B ) SCREW, CAP, 5/16" X 5/8" (3 USED)

19 M 41393 ( . ) WASHER, FIBER, 11/32" X 41/64" X 0.060" (2 USED)
20 19H 1905 ( 4 ) SCREW, CAP, 5/16" X 1" (2 USED)

21 M 46427 ( i ) FUSE

22 19H 1227 { ! ) SCREW, CAP, 1/4" X 1/2' (4 USED)

12H 302 ( : ) WASHER, LOCK, 1/4" (4 USED)

23 14H 786 ( - ) NUT, 1/4" (2 USED)

24 AM 33988 ( 4 ) SOLENOID, MAIN

25 14H 882 ( . ) NUT, JAM, 5/16" UNF (5 USED)

26 M 46426 ( . ) RESISTOR, MOWER

27 14H 631 ( - ) NUT, 3/16"

28 12H 246 ( - ) WASHER, LOCK, NO. 10

29 AM 30768 ( : ) CABLE, JUMPER (SUB. FOR M46428)

30 AM 33989 ( - )  SOLENOID, MOWER

31 M 46429 ( 3 ) RESISTOR. JUMPER

. AM 34175 ( 2 ) KIT, REMOTE ELECTRIC RECEPTACLE

24 MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77) LITHO IN US.A.



M21975F

KEY  PART NO.

M

AM
AM
AM

Lo~ AsWN =
n
5
2k

47395
32455
34657
33985
1806
40718
46820
33986
46821
34039
60871
46792
785
1136
1224
41394
41393
1905
882
303
33988
1227
302
46427
786
34913
34575
34175
35039
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MAIN WIRING HARNESS
(SERIAL NO. 10,001-11,704)

DESCRIPTION

NUT, NEUTRAL-START SWITCH

SWITCH, NEUTRAL-START (SUB. AM36886)
HARNESS, MAIN WIRING

SWITCH, MAIN

WASHER, 37/64" X 7/8" X 0.036"

KEY, IGNITION

NUT, FACE, 9/16-24

SWITCH, PTO

NUT, FACE, 1/2-28

DIODE

STRAP, TIE

BRACKET, CONTACTOR

NUT, 5/16" (2 USED)

WASHER, 11/32" X 11/16" X 0.060" (2 USED)
WASHER, 11/32" X 1" X 0.080" (2 USED)
WASHER, FIBER, 11/32" X 1" X 0.060" (2 USED)
WASHER, FIBER, 11/32" X 41/64" X 0.060"
SCREW, CAP, 5/16" X 1"

NUT, JAM, 5/16" (6 USED)

WASHER, LOCK, 5/16" (6 USED)
SOLENOID, MAIN

SCREW, CAP, 1/4" X 1/2" (6 USED)
WASHER, LOCK, 1/4" (6 USED)

FUSE

NUT, 1/4" (3 USED)

RESISTOR

SOLENOID, MOWER

KIT, REMOTE ELECTRIC RECEPTACLE
KIT, FUSE

S e e e e e e e et et e e et S et e e e S S e et et St St St St

M21975F

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)
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M15150

KEY  PART NO.

AM
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35268
47395
32455
35269
33985
1806
40718
46820
35267
46821
34039
60871
48414
785
1136
1224
41394
41393
1905
46427
882
303
46426
1227
302
786
47224
34575
33988
48401
34175
35039
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MAIN WIRING HARNESS
(SERIAL NO. 11,705- )

M15150

DESCRIPTION

HARNESS, MOWER MOTOR WIRING

NUT, NEUTRAL-START SWITCH

SWITCH, NEUTRAL-START (SUB. AM36886)
HARNESS, MAIN WIRING

SWITCH, MAIN

WASHER, 37/64" X 7/8" X 0.036"

KEY, IGNITION -

NUT, FACE, 9/16-24

SWITCH, PTO

NUT, FACE, 1/2-28

DIODE

STRAP, TIE

BRACKET, CONTACTOR

NUT, 5/16" (5 USED)

WASHER, 11/32" X 11/16" X 0.060" (3 USED)
WASHER, 11/32" X 1" X 0.060" (6 USED)
WASHER, FIBER, 11/32" X 1" X 0.060" (6 USED)
WASHER, FIBER, 11/32" X 41/64" X 0.060" (3 USED)
SCREW, CAP, 5/16" X 1" (3 USED)
FUSE, (2 USED)

NUT, JAM, 5/16" (6 USED)
WASHER, LOCK, 5/18" (6 USED)
RESISTOR, MOWER

SCREW, CAP, 1/4" X 1/2" (5 USED)
WASHER, LOCK, 1/4" (5 USED)

NUT, 1/4" (3 USED)

RESISTOR, JUMPER

SOLENOID, MOWER

SOLENOID, MAIN

DECAL, DIODE

KIT, REMOTE ELECTRIC RECEPTACLE
KIT, FUSE

26
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M12618
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SERIAL NO.

R T T T

10000
10001 -

- 10000
10001 -

- 10000
10001 -

-10000
10001 -

e e e e e S S e N s e S e S S S S e e e o e S St

TRACTION MOTOR

DESCRIPTION

PIN, TRACTION MOTOR PIVOT

PIN, COTTER, 3/32" X 3/4" (2 USED)

SCREW, CAP, 5/16" X 1/2" (2 USED)

WASHER, LOCK, 5/16" (2 USED)

BRACKET, TRACTION MOTOR PIVOT

MOTOR, TRACTION

MOTOR, TRACTION

GROMMET

NUT, LOCK, 5/16" (4 USED)

BRUSH ASSEMBLY (2 USED)

CAP, COMMUTATOR END (INCLUDES BRUSHES AND CIRCUIT BREAKER)
CAP, COMMUTATOR END (INCLUDES BRUSHES AND THERMOSTATS)
WASHER, WAVE

BEARING (2 USED)

ARMATURE ASSEMBLY

ARMATURE ASSEMBLY (INCLUDES BEARINGS AND FAN)

NUT, 5/16" (2 USED)

SHELL AND MAGNET ASSEMBLY

SHELL AND MAGNET ASSEMBLY

CAP ASSEMBLY, DRIVE END

BOLT, TIE (2 USED)

SCREW, SOCKET HEAD SET, 5/16" X 5/16" (2 USED)

SHEAVE, DRIVE (SUB. FOR M46268)

KEY, 3/16" X 1" (4.762 X 25.40 MM) (CUT FROM H64373 KEY STOCK)

MOWERS, ELECTRIC - 90 AND 96 PC-1279 (28-JAN-77)

LITHO IN US.A 27
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KEY  PART NO.

AM 34040
AM 34041
M 46492
AM 33910

19H 1813
12H 303
14H 785
M 47416
19H 1900
M 46270
AM 34025
M 40634
1821
M 40333
M 46628
AM 34659
AM 34128
AM 34127
JD 8504
AM 34126
20 JD- 7149
21 AM 34125
22 M 46627
23 M 46626
24 M 46629
25 21H -1292
12H 315
26 M 47399

-
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MOWER MOTORS AND BLADES
(SERIAL NO. -10,000)

M12619

SERIAL NO. DESCRIPTION

HARNESS, WIRING, R.H.

HARNESS, WIRING, L.H.

GROMMET

MOTOR, MOWER (SUB. AM35271, AM34732 WITH AM34640 L.H. LEAD OR
AM34641 R.H. LEAD)

SCREW, CAP, 5/16" X 5/8" (6 USED)

WASHER, LOCK, 5/16" (6 USED)

NUT, LOCK, 5/16" (6 USED)

GUARD, HUB (2 USED) (SUB. FOR M46704)

SCREW, CAP, 5/16" X 3/4" (4 USED)

HUB

BLADE, CUTTING (PKG. TWO PER CARTON) (INCLUDES TWO 19H1821)

WASHER, DRIVE (2 USED)

SCREW, CAP, 7/16" X 1-1/4" (2 USED)

NUT, LOCK, 1/4" (4 USED)

COVER, TERMINAL

CIRCUIT BREAKER (SUB. FOR AM34129)

BRUSH ASSEMBLY (2 USED)

CAP, COMMUTATOR END WITH BRUSHES

BEARING, COMMUTATOR END

ARMATURE ASSEMBLY, INCLUDES KEY 18, 20 & 23

BEARING, DRIVE END

SHELL AND MAGNET ASSEMBLY

SHIELD, BEARING, NEOPRENE

CAP ASSEMBLY, DRIVE END

BOLT, TIE (2 USED)

SCREW, MACHINE, NO. 8-32 X 1/4"

WASHER, LOCK, NO. 8

WASHER, WAVE

T T T R T N TSN G RN T e G |
e e et e et e ! S e e e e e e e e e e e e e Y S e Y
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MOWER MOTORS AND BLADES

(SERIAL NO. 10,001- )

M15151
1
M15151

KEY PART NO. SERIAL NO. DESCRIPTION

1AM 34732 ( 10001-11704 ) HARNESS, WIRING

2 M 46492 ( - GROMMET
I 3 AM 34656 # ( 10001-11704 ) MOTOR, MOWER (INCLUDES ONE AM34640 AND ONE AM34641) (SUB. AM35271

AND AM34732)

| AM 35271 ( 11705- ) MOTOR, MOWER

4 19H 1813 ( - ) SCREW, CAP, 5/16" X 5/8" (3 USED)

5 12H 303 ( £ ) WASHER, LOCK, 5/16" (3 USED)

6 14H 785 ( L ) NUT, 5/16" (3 USED)

7 M 47416 ( - ) GUARD, HUB

8 19H 1900 ( . ) SCREW, CAP, 5/16" X 3/4" (4 USED)

9 M 46270 ( . ) HuB

10 AM 34025 ( - ) BLADE, CUTTING (TWO PER CARTON) (INCLUDES TWO 19H1821)

11 M 40634 ( ¥ ) WASHER, DRIVE

12 19H 1821 ( . ) SCREW, CAP, 7/16" X 1-1/4"

13 M 47429 ( - ) COVER, TERMINAL

14 M 40333 ( = ) NUT, LOCK (4 USED)

15 AM 34705 ( - ) BRUSH ASSEMBLY (2 USED)

16 AM 34704 { - ) CAP, COMMUTATOR END (INCLUDES BRUSHES AND THERMOSTAT)

17 M 47399 ( ! ) WASHER, WAVE

18 JD 8504 ( 2 ) BEARING, COMMUTATOR END

19 AM 34703 ( £ ) ARMATURE ASSEMBLY (INCLUDES SNAP RING, HUB, AND JD7149 BEARING)

20 JD 7149 ( - ) BEARING

21 AM 34702 ( s ) SHELL AND MAGNET ASSEMBLY

22 M 46626 ( . ) CAP ASSEMBLY, DRIVE END

23 M 46629 ( . ) BOLT, TIE

24 M 64504 (  10001-11704 ) NUT, NO. 8-32 (2 USED)

B 14174 ( & ) NUT, LOCK, 1/4" (2 USED) (SUB. FOR M63707)
25 12H 290 ( = ) WASHER, INTERNAL-TOOTH, NO. 8 (2 USED)
12H 297 ( - )  WASHER, INTERNAL-TOOTH, 1/4" (2 USED)

| 26 AM 34640 t 8 s ) HARNESS, WIRING, L.H.
I AM 34641 T ( - ) HARNESS, WIRING, R.H.

27 N 10010 (  11705- ) J-CLAMP (2 USED)

*AM34656 MAY BE USED ON MOWERS SERIAL NO. (  -10000) IF AM34640 AND AM34641 ARE USED ALSO

+USED WITH AM34656 MOWER MOTOR SERIAL NO. ( -10000) ONLY. DISCARD IF USED FOR SERIAL NO.

(10001- )
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MOWERS, ELECTRIC - 90 AND 96

NUMERICAL INDEX

PART NO. KEY PAGE PART NO. KEY PAGE PART NO. KEY PAGE
17047 A 16 6 AM 33989 30 24 AM 34569 33 4
17047 A 14 9 AM 33990 9A 10 AM 34575 26 25
AM 33990 9B 10 AM 34575 27 26
AM 33991 2 10 AM 34576 6 27
A AM 33992 12A 24 AM 34619 12 15
AM 33993 1 24 AM 34620 18 9
A 4546 R R 8 AM 33994 10 24 AM 34634 o8 21
A 11318 21 8 AM 33995 1 20 AM 34634 = )
A 11318 2 15 AM 33997 6 20 AM 34640 3 28
A 15498 4 14 AM 33998 10 20 AM 34640 3 29
AM 34023 13 8 AM 34640 26 29
AM 34023 8 9 AM 34641 3 28
AH AM 34025 10 28 AM 34641 3 29
AM 34025 10 29 AM 34641 26 29
AH 84167 11 23 AM 34039 2 24 AM 34652 9B 10
AM 34039 10 25 AM 34654 3 5
AM 34039 1 26 AM 34655 2 10
AM AM 34040 1 28 AM 34656 3 29
AM 34041 1 28 AM 34657 3 25
AM 30346 2 14 AM 34065 2 5 AM 34658 1 4
AM 30768 1 20 AM 34077 16 5 AM 34659 15 28
AM 30768 29 24 AM 34078 6 6 AM 34672 17 18
AM 30795 23 13 AM 34121 15 27 AM 34694 14 21
AM 30905 2 11 AM 34122 13 27 AM 34695 13 21
AM 30905 6 1 AM 34123 10 27 AM 34699 15 27
AM 30905 10 11 AM 34124 9 27 AM 34700 13 27
AM 32455 2 25 AM 34125 21 28 AM 34701 10 27
AM 32455 3 26 AM 34126 19 28 AM 34702 21 29
AM 32680 27 13 AM 34127 17 28 AM 34703 19 29
AM 32682 T 13 AM 34128 16 28 AM 34704 16 29
AM 32683 15 13 AM 34129 15 28 AM 34705 15 29
AM 32686 1 13 AM 34140 12 15 AM 34713 6 6
AM 32687 6 13 AM 34141 5 15 AM 34732 3 28
AM 32692 24 13 AM 34141 12 15 AM 34732 1 29
AM 32717 20 13 AM 34142 29 15 AM 34776 20 21
AM 33257 32 6 AM 34143 22 15 AM 34777 18 21
AM 33596 6 14 AM 34144 12 16 AM 34778 2 21
AM 33718 5 19 AM 34145 22 17 AM 34779 1 21
AM 33750 13 4 AM 34146 25 15 AM 34779 1 22
AM 33905 5 27 AM 34147 9 15 AM 34779 1 23
AM 33907 6 27 AM 34148 8 15 AM 34913 25 25
AM 33909 17 18 AM 34148 9 15 AM 34935 0% P
AM 33910 3 28 AM 34148 25 15 AM 34935 3 22
AM 33911 3 1.5, AM 34149 14 15 AM 34991 8B 14
AM 33914 1 4 AM 34149 16 17 AM 34991 ) 15
AM 33917 9 5 AM 34150 3 15 AM 34993 2! 15
AM 33919 13 13 AM 34151 21 15 AM 34993 ] 15
AM 33965 4 20 AM 34151 22 15 AM 35039 ) 25
AM 33966 19 6 AM 34162 3 13 AM 35039 = 26
AM 33966 15 i AM 34175 240 24 AM 35067 s 4
AM 33967 10 8 AM 34175 o 25 AM 35175 1 20
AM 33967 5 5 AM 34175 e 26 AM 35267 9 26
AM 33969 9 12 AM - 34181 8A 14 AM 35268 1 26
AM 33973 s 15 AM 34188 1 18 AM 35269 4 26
AM 33974 22 8 AM 34262 9 5 AM 35271 3 28
AM 33977 16 12 AM 34264 10B 19 AM 35271 3 29
AM 33978 11 4 AM 34346 20 21 AM 35274 1 4
AM 33980 23 8 AM 34347 14 21 AM 35452 10 22
AM 33983 3 5 AM 34348 8 21 AM 35453 15 22
AM 33985 8 24 AM 34349 19 21 AM 35454 11 22
AM 33985 A 25 AM 34351 7 21 AM 35455 6 22
AM 33985 5 26 AM 34352 4 21 AM 35520 16 22
AM 33986 3 24 AM 34353 1 21 AM 35521 18 22
AM 33986 8 25 AM 34354 18 21 AM 35522 i 22
AM 33988 24 24 AM 34522 6 18 AM 35888 i 21
AM 33988 21 25 AM 34532 8A 14 AM 35888 5 22
AM 33988 28 26 AM 34533 5 15 AM 35888 o 23
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MOWERS, ELECTRIC - 90 AND 96

NUMERICAL INDEX - CONTINUED

PART NO. KEY PAGE PART NO. KEY PAGE PART NO. KEY PAGE
AM 36169 12 23 L 1142 C 16 8 M 44509 18 6
AM 36170 4 23 I 1142 C 11 9 M 44509 14 F.
AM 36171 6 23 M 44509 11 8
AM 36172 10 23 M 44509 6 9
AM 36173 1% 23 M M 44541 12 18
AM 36174 16 23 M 44606 22 13
AM 36845 2 3 M 11021 3 ¥ M 44957 1 9
AM 36886 2 25 M 40005 1 10 M 45030 21 18
AM 36886 3 26 M 40213 1 19 M 45262 8 B
AM 36998 11 13 M 40333 3 8 M 45262 8 13

M 40333 13 28 M 45324 e 16

M 40333 14 29 M 45325 14 16

AT M 40349 8 11 M 45328 1 16

M 40350 B 17 M 45562 9 18

AT 28077 15 23 M 40351 5 17 M 45847 20 18

M 40361 13 17 M 45915 12 8

M 40374 7 15 M 45915 7 9

B M 40378 4 16 M 46266 28 6

M 40378 24 17 M 46268 5 6

B 14174 24 29 M 40461 10 18 M 46268 19 27

B 30491 17 15 M 40514 12 13 M 46270 9 28

M 40634 11 28 M 46270 9 29

M 40634 11 29 M - 46271 10A 19

= M 40636 9 14 M 46350 1 5

M 40636 o 15 M 46351 5 2%

E 10417 5 12 M 40659 7. 19 M 46352 2 20

M 40691 24 6 M 46352 3 © 20

M 40691 20 B M 46353 16 5

e M 40699 23 9 M 46357 2 20

M 40699 14 14 M 46359 5 8

F 2948 R 11 12 M 40699 5 18 M 46366 17 6

M 40718 5 24 M 46366 24 7

M 40718 6 25 M 46366 18 8

H M 40718 7 26 M 46366 16A 18

M 40719 1 14 M 46370 8 12

H 23197 24 4 M 40753 15 12 M 46374 11 6

H 29175 22 9 M 40753 14 18 M 46374 11 E i

H 32811 16 13 M 40753 19 18 M 46377 20 8

H 64373 7 14 M 40839 25 7 M 46379 1 6

H 64373 v 15 M 40839 19 8 M 46380 26A 15

H 64373 20 27 M 40839 15 18 M 46382 17 5

M 41001 1 12 M 46383 17 5

M 41026 B 11 M 46385 14 4

J M 41028 19 9 M 46386 25 8

M 41028 24 15 M 46387 14 6

J 16931 21 6 M 41029 7 11 M 46388 17 12

J 16931 17 F i M 41361 19 13 M 46389 18 12

J 16931 14 12 M 41393 31 B M 46390 21 12

J 16931 18 18 M 41393 19 24 M 46391 23 6

M 41393 17 25 M 46394 9 6

M 41393 18 26 M 46398 20 6

JD M 41394 30 4 M 46398 16 4

M 41394 16 24 M 46416 o 12

JD 5274 20 5 M 41394 16 25 M 46426 26 24

JD 7149 20 28 M 41394 17 26 M 46426 23 26

JD 7149 19 29 M 41448 6 1 M 46427 21 24

JD 7149 20 29 M 41522 18 13 M 46427 23 25

JD 7797 14 13 M 41529 5 13 M 46427 20 26

JD 8504 12 27 M 41531 5 13 M 46428 29 24

JD 8504 18 28 M 41552 21 13 M 46429 31 24
JD 8504 18 29 M 41592 28 ¥ M 46433 7 4 ,

M 41644 8 19 M 46434 3 10

M 42228 13 18 M 46435 5 5

L M 44103 3 18 M 46436 5 10

M 44391 24 B M 46437 18 4

L 299 T 22 6 M 44391 26 4 M 46438 10 12

L 209 T 18 0 M 44395 10 o M 46439 12 12
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MOWERS, ELECTRIC - 90 AND 96

NUMERICAL INDEX - CONTINUED

PART NO. KEY PAGE PART NO. KEY PAGE PART NO. KEY PAGE
M 46440 9 4 M 46681 15 15 M 48415 268 15
M 46441 1 27 M 46682 16 15 M 48417 9 4
M 46442 22 4 M 46683 23 15 M 48418 32 4
M 46443 2 18 M 46684 3 1 M 48419 27 7
M 46446 5 8 M 46704 7 28 M 48573 4 22
M 46447 8 8 M 46707 1 13 M 48727 27 4
M 46492 25 4 M 46708 2 13 M 49851 9 23
M 46492 7 27 M 46716 A 21 M 60871 9 24
M 46492 2 28 M 46716 5 22 M 60871 11 25
M 46492 2 29 M 46717 18 5 M 60871 12 26
M 46493 7 12 M 46758 33 5 M | 63277 21 9
M 46494 24 8 M 46792 128 24 M 63277 g 27
M 46519 12 4 M 46792 12 25 M 63300 5 20
M 46603 4 5 M 46794 2 20 M 63300 a 23
M 46624 16 27 M 46795 5 5 M 63440 6 12
M 46625 17 27 M 46796 25 4 M 63707 24 29
M 46626 23 28 M 46820 7 24 M 64504 24 29
M 46626 22 29 M 46820 7 25 M 80086 - 23
M 46627 22 28 M 46820 8 26 M 80100 17 5
M 46628 14 28 M 46821 4 24 M 80101 17 5
M 46629 24 28 M 46821 9 25 M 80102 27 e
M 46629 23 29 M 46821 10 26 M 80209 14 237
M 46632 5 5 M 46935 6 19 M 80366 22 13 &
M 46632 6 5 M 46940 2 21 M 80368 1 147
M 46645 12 15 M 46940 17 22 M 80368 1 14
M 46645 20 15 M 47013 12 14 M 80710 3 13
M 46645 22 15 M 47030 7 18 M 81486 3 1870
M 46646 12 15 M 47031 26 18 M 81572 1 13-
M 46646 19 15 M 47067 28 13 -
M 46646 29 15 M 47182 19 5
M 46647 4 15 M 47186 4 9
M 46647 12 15 M 47224 26 26
M 46648 27 15 M 47280 28 18 N 10010 27 29
M 46648 29 15 M 47288 11 17
M 46649 11 16" | M 47316 15 9
M 46649 12 16 M 47317 17 9
M 46650 3 16 M 47318 20 9
M 46651 10 16 M 47319 16 9 P 10256 19 18
M 46652 6 16 M 47354 2 9
M 46653 13 16 M 47387 1 7
M 46654 21 17 M 47389 5 -
M 46654 22 17 M 47389 19 27
M 46655 12 17 M 47390 27 7 R 27434 3 14
M 46656 7 17 M 47391 12 7 R 27434 - 15
M 46657 17 15 M 47392 i 7 R 32507 1 17
M 46659 2 17 M 47393 19 7
M 46660 1 11 M 47395 1 25
M 46661 9 11 M 47395 2 26
M 46662 14 17 M 47396 24 7
M 46663 11 17 M 47399 11 27 U 11004 15 6
M 46664 10 17 M 47399 26 28 U 11004 13 7
M 46665 9 17 M 47399 17 29 U 17408 1 16
M 46666 8 17 M 47414 4 7
M 46667 20 17 M 47416 7 28
M 46668 19 17 M 47416 7 29
M 46669 18 17 M 47426 12 4
M 46670 23 17 M 47428 13 9 W 11955 15 f
M 46671 9 16 M 47429 13 29 W 11955 10 9
M 46672 7 16 M 47439 28 5
M 46673 8 16 M 47442 1 8
M 46674 6 17 M 47447 27 4
M 46675 28 15 M 47467 1 14
M 46676 18 15 M 47761 23 21
M 46676 17 17 M 48401 29 26
M 46677 15 17 M 48408 3 16
M 46679 6 15 M 48409 10 16
M 46680 1 15 M 48414 13 26
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